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Table 1 Results of thermal fatigue test

Test cycle

Materials

1 | 100 | 200 | 300 | 400 | 500 | 600 | 1000(5000

el lolo|o|o|lo|o|o|o]o

SENi-2 | O O | O] O X | X | X

SENi-4 [ X

STB340 | O | O | O | O x| X | X

Notes O : Nocrack X : Crack
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(b) SFNi-2 (400cyeles)

(a) Inconel-625 (5000cycles)

(d) STB340 (400cycles)

(c) SFNi-4 (lcycles)

Fig.3 Appearance of specimens after thermal fatigue test
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Fig.b Specimen configuration for thermal shock test
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Fig.6 Appearance of specimens after thermal shock test
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Table 2 Test results of thermal shock cofficients

Material | Test results K'
SUS630 @] 376
Inconel-625 VAN 327
 Stellite-21 A 259
SUS309 X 196
Notes 1. O : No crack

/\ @ Small erack
X : Large crack
2.  K': Thermal shock coefficients

Table 3 Conditions for the wear resistance test

Load Test speed Counterpurt

(kgh (mm/min) material
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Table 4 Results of wear resistance

Material Weig(glztg)l 088 \I‘Oh(l:;fa)l o
Inconel-625 21.8 2.58x10™
seni2 | 324 | 377x10"
SENi-4 22.8 2.92x10°
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Fig.10 Schematic diagram showing scratch test method
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